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1. General Description of Equipment under Test

1.1 Applicant

Dialogue Technology Corp.
10F, No. 196, Sec. 2, Jungshing Rd., Shindian City, Taipei 231, Taiwan, R.O.C.

1.2 Manufacturer

Dialogue Technology Corp.
10F, No. 196, Sec. 2, Jungshing Rd., Shindian City, Taipei 231, Taiwan, R.O.C.

1.3 Basic Description of Equipment under Test

Equipment : NOTEBOOK (FLYBOOK)

Trade Name : DIALOGUE

Model No. : VMW1BBHA

FCCID : JYV-VMW1BBHA

Power Supply Type : Switching

AC Power Cord : AC 120V, Weave-shielded, Wall-mount, 3.5 meter, 2 pin
SPORTON International Inc. Page No. : 1 0f 144
TEL : 886-2-2696-2468 Report Issued Date : Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01
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1.4 Feature of EQuipment under Test

Product Feature & Specification

WLAN : DSSS / OFDM
BT : GFSK

1. Type of Modulation

802.11b/g : 11 Channels

2. Number of Channels 802.11a : 5 Channels (Band Ill) / 8 Channels (Band | and 1)

BT : 79 Channels

802.11b/g : 2400MHz ~ 2483.5MHz

802.11a : 5150 ~ 5250MHz (Band I) / 5250 ~ 5350MHz (Band II)
/ 5725MHz ~ 5850MHz (Band llI)

BT : 2400MHz ~ 2483.5MHz

802.11b/g : 2412MHz+(n-1)*5MHz, n=1~11

802.11a Band IIl : 5000+n*5 MHz, n=149, 153, 157, 161, 165

4.  Carrier Frequency of each channel [802.11a Band | and Il : 5000+n*5 MHz, n=36, 40, 44, 48, 52, 56,
60, 64

BT : 2402MHz+n*1MHz, n=0~78

802.11b/g : 5SMHz

5. Channel Spacing 802.11a : 20MHz
BT : 1MHz

802.11b : 17.77 dBm / 802.119: 21.94 dBm

3. Frequency Band

(Normal Condition) (Band 1)
BT :1.99 dBm
7. Type of Antenna Connector I-PEX
8. Antenna Type PIFA
802.11b/g : 0.1 dBi
9. Antenna Gain 802.11a : 3.49 dBi
BT : -4.78 dBi
10. Function Type Transmitter Transceiver |V
SPORTON International Inc. Page No. : 2 of 144
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a.

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration

operated in a manner tended to maximize its emission characteristics in a typical application.

related to channel selection.

2.2 Test Mode

The EUT is programmed to transmit signal continuously for all testings.
Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

For spurious emission below 1GHz, only one channel of each application was tested because it is not

Application
802.11b 802.11g 802.11a BT
Radiated Mode 1: CHO1_2412 MHz |Mode 4: CHO01_2412 MHz |Mode 7: CH149 5745MHz [Mode 10: CHO0_2402 MHz
Emission Mode 2: CHO6_2437 MHz |Mode 5: CH06_2437 MHz |Mode 8: CH157_5785MHz |Mode 11: CH39_2441 MHz
Mode 3: CH11_ 2462 MHz |Mode 6: CH11_ 2462 MHz |Mode 9: CH165_5825MHz [Mode 12: CH78_2480 MHz
Mode 1: 11g_Tx_CH06_2437 MHz
Conducted
Mode 2: 11a_Tx_CH36_5180 MHz
Emission
Mode 3: BT_Tx_CH39_ 2441 MHz

2.3 Connection Diagram of Test System

2.4 Ancillary

N/A

Adapter
N Ii‘—tl
EUT Adapter

Equipment List
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TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : JYV-VMW1BBHA

Page No.
Report Issued
Report Version

:30f144
: Mar. 30, 2007
. Rev. 01

Date




woroniss. FCC TEST REPORT Report No. : FR632813-02-A

3. RF Utility

The programmed RF Utility is installed in EUT to provide channel selection, power level, data rate and the
application type. RF Utility can send transmitting signal for all testings.
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4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  COO01-HY, 03CHO06-HY
4.1 Test Voltage

120V/ 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3 Test in Compliance with

47 CFR Part 15 Subpart C

4.4 Frequency Range Investigated

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 25000 MHz for 802.11b/g and Bluetooth
c. Radiation: from 30 MHz to 40000MHz for 802.11a

45 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

The Emission Mode: Wireless LAN

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a)(2) [6dB & 20dB Bandwidth Pass
15.247(b) Maximum Peak Output Power Pass
15.209(a) Radiated Emission Pass
15.247 (c) 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) Power Spectral Density Pass
15.203
15.247(b)(4) Antenna Requirement Pass
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The Emission Mode: Bluetooth

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a) (1) |Hopping Channel Bandwidth Pass
15.247(a)(1) |Hopping Channel Separation Pass
15.247(a)(1)(iii) |Number of Hopping Frequency Used Pass
15.247(a)(1)(iii) |Dwell Time of Each Frequency Pass
15.247(b) Output Power Pass
15.247(c) 100kHz Bandwidth of Frequency Band Edges Pass
15.209(a) Radiated Emission Pass
15.203
Antenna Requirement Pass
15.247(b)(4)
SPORTON International Inc. Page No. : 7 of 144
TEL : 886-2-2696-2468 Report Issued Date : Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMW1BBHA



woroniss. FCC TEST REPORT Report No. : FR632813-02-A

5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.

3. The 6 dB and 20 dB bandwidth is defined as the frequency range where the power is higher than the
peak power minus 6dB.

5.2.3 Test Setup Layout

Lo

EUT

Spectrum Analyzer

5.2.4 Test Result

Application Type : WLAN 802.11b/g
Temperature : 21°C
Relative Humidity : 61%

Test Enginner : James
802.11b
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 8.12 > 0.5MHz Mode 1
06 2437 8.12 > 0.5MHz Mode 2
11 2462 9.00 > 0.5MHz Mode 3
802.11g
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.40 > 0.5MHz Mode 4
06 2437 16.44 > 0.5MHz Mode 5
11 2462 16.44 > 0.5MHz Mode 6
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802.11a
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
149 5745 16.40 > 0.5MHz Mode 7
159 5785 16.40 > 0.5MHz Mode 8
165 5825 16.40 > 0.5MHz Mode 9
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5.2.5 6dB Bandwidth
Mode 1
® “RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.31 dB
Ref 25 dBm “Att 30 dB “SWT 500 ms 8.120000000 MHz
Offset 9.5 dB Marker| 1 [T1 ]
20 O[ 70 dBm
2|.407680D00 GHz
1 P +10
VIEW D1 6.11 dBm

v AWMW\NWME LVL

o D2 11 defy

. T,
b My

——10

——20

L-40

~-50

-—60

=70

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 5.MAY.2006 18:21:42
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Mode 2
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.08 dB
Ref 25 dBm *Att 30 dB “SWT 500 ms 8.120000000 MHz
Offset 9.5 dB Marker| 1 [T1 ]
+20

UL 388 dBm
2|. 432680000 GHz

10

VIEW D1 6.01 dBm I J\MN’\/\] >
o p2 0.01 d .J\JAJV\r\l‘{ VWWWVMU‘VW\\/\V\J LvVL
l _10 n/\/( L\AA

vl ‘[Mlv b\\%

--20

L-40

--60

=70

Center 2.437 GHz 2 MHz/ Span 20 MHz
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Mode 3
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.01 dB
Ref 25 dBm *Att 30 dB “SWT 500 ms 9.000000000 MHz
Offset 9.5 dB Marker| 1 [T1 ]
+20

1100 aBm
457480000 GHz

10
VIEW D1 5.91 dBm

. oo MMMWWWM .
I Y Ny,

./VJW WH"A\A

LVL

--20

L-40

--60

=70

Center 2.462 GHz 2 MHz/ Span 20 MHz
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Mode 4
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -1.89 dB
Ref 25 dBm *Att 30 dB “SWT 500 ms 16.400000000 MHz
Offset 9.5 dB Marker| 1 [T1 ]
20 —113Z dBm
2|.403800000 GHz
10
VTEW
D} 2.77| dB
PSR vy St W I S Y VLY N Y 1O W ¥ Y T WO WS Lve
0 A
Vi
--30
-40
+-50
-60
--70
Center 2.412 GHz 2 MHz/ Span 20 MHz
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Mode 5
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 1.86 dB
Ref 25 dBm *Att 30 dB “SWT 500 ms 16.440000000 MHz
Offset 9.5 dB Marker| 1 [T1 ]
+20

3139 dBm
2|. 428720000 GHz

10
VIEW
o L 2 B I N T W PR WL LvL
/W"“ 3 YMWW“WMMMWNWLMMWW
L-10

< N

--30

L-40

--60

=70

Center 2.437 GHz 2 MHz/ Span 20 MHz
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Mode 6
@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 2.36 dB
Ref 25 dBm *Att 30 dB *SWT 500 ms 16.440000000 MHz
Offset 9.5 dB Marker| 1 [T1 ]
20 -3 34 dBm
2|.453720000 GHz
10
VTEW
PN ot Sty i M S PR W N T Y PO LvL
W Emwﬂwmwwwwwwwuwwwm
;;f/ \\\
0 .
Wy
--30
-40
+-50
-60
--70
Center 2.462 GHz 2 MHz/ Span 20 MHz
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Mode 7
® *RBW 100 kH= Delta 2 [T1 ]
*VEW 100 kHz 1433
Ref 25 dBm "Att 30 4AB "SWT 500 ma= 16. 400000000 ME=Z
offket 9.% 4B 4 A 1 I
20 S T6 &
oboo caz |EN
|
-0 — LVL
0] =2 .21 dBEm
s gttt | g abiaaed s dhaanlng
2 =S4 e
—10

=30

—40

=60

Center 5.745 GHz 2 MBz/ Span 20 MH=z

Date: 8.JUN.2006 00:42:31
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Mode 8
® *RBW 100 kH= Delta 2 [T1 ]
“VBW 100 kHz 0.5% 4B
Ref 25 dBm "Att 30 4AB "SWT 500 ma= 16. 400000000 ME=Z
offpet 9.5 db irke L |
20 —} T3 a5
ol 5= | IEN
|

1 7.8 dBEm ; - . - LV
18 \

=30

—40

=60

Center 5.785 GHz 2 MBz/ Span 20 MH=z
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Mode 9
® *RBW 100 kH= lta 1
“VBW 100 kHz LGl
Ref 25 dBm "Att 30 4AB "SWT 500 ma= g
offket 9.5 dB arker |
20
2 I
' L =F =

o [0

o e I T | P 1

—10 \.\

-30

[—40

=50

- 50

=710

Center 5.825 GHz 2 MBz/ Span 20 MH=z
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this test report.

5.3.2 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the spectrum

analyzer.

5.3.3 Test Setup Layout

L 1o
EUT
Spectrum Analyzer
SPORTON International Inc. Page No. : 19 of 144
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5.3.4 Test Result

Application Type : 802.11b/g
Temperature : 21°C
Relative Humidity : 61%

Test Enginner : James
802.11b
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -1.23 8 Mode 1
06 2437 -8.16 8 Mode 2
11 2462 -7.90 8 Mode 3
802.11g
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -10.39 8 Mode 4
06 2437 -10.13 8 Mode 5
11 2462 -11.24 8 Mode 6
802.11a
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
149 5745 -12.73 8 Mode 7
157 5785 -12.75 8 Mode 8
165 5825 -13.87 8 Mode 9
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5.3.5 Power Spectral Density

Mode 1
@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -7.23 dBm
Ref 25 dBm *Att 30 dB *SWT 500 s 2.411316000 GHz
Offset 9.5 dB
120
SGL
A |10
CLRWR]
Lo LVL
1
| ] | Fl ,
+-30
+-40
+-50
+-60
+-70
Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 5.MAY.2006 18:40:41
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Mode 2
@ *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -8.16 dBm
Ref 25 dBm *Att 30 dB *SWT 500 s 2.437003000 GHz
Offset 9.5 dB
20
SGL
G -0
CLRWR
Lo LVL
1;
i 1
u T e
I-40
+-50
+-60
-70
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
Date: 5.MAY.2006 18:43:41
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Mode 3
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -7.90 dBm
Ref 25 dBm “Att 30 dB *SWT 500 s 2.461316000 GHz
Offset 9.5 dB
20
SGL
R - (-10
CLRWR
Lo LVL
1
— } 1
+-30
+-40
I-50
+-60
+-70
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
Date: 5.MAY_2006 18:45:32
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Mode 4
% “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -10.39 dBm
Ref 25 dBm *Att 30 dB “SWT 500 s 2.411985000 GHz
Offset 9.5 dB
120
[ A |
SGL
EEY - |-10
CLRWR
Lo LVL
1
L-10

WWMWM M MA‘JH\ ﬂ\;,WV‘“ M

L-40

--60

=70

Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 5.MAY.2006 19:39:11
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Mode 5
% “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -10.13 dBm
Ref 25 dBm *Att 30 dB “SWT 500 s 2.436985000 GHz
Offset 9.5 dB
120
[ A |
SGL
EEY - |-10
CLRWR
Lo LVL
1
L-10

--30

L-40

--60

=70

Center 2.437 GHz 150 kHz/ Span 1.5 MHz

Date: 5.MAY.2006 19:40:09
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Mode 6
% “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -11.24 dBm
Ref 25 dBm *Att 30 dB “SWT 500 s 2.461985000 GHz
Offset 9.5 dB
120
SGL
EEY - |-10
CLRWR
Lo LVL
L-10 =

Mm\#\wu ‘;_W va\#n u\w '\Mj\% I\“.Jw W
f

L-40

--60

=70

Center 2.462 GHz 150 kHz/ Span 1.5 MHz

Date: 5.MAY.2006 19:40:49
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Mode 7
% “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -12.73 dBm
Ref 25 dBm “Att 30 dB “SWT 500 s 5.745003000 GHz
Offset 9.5 dB
120
SGL
G - 10
CLRWR
Lo LVL
+-10
Y
C’WM A ‘MMM\W MVMU\A‘A/‘\. /‘,WM
o J“”\ W
--40
-50
--60
+-70
Center 5.745 GHz 150 kHz/ Span 1.5 MHz
Date: 8.JUN.2006 10:23:10
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Mode 8
% “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -12.75 dBm
Ref 25 dBm “Att 30 dB “SWT 500 s 5.785003000 GHz
Offset 9.5 dB
120
SGL
G - 10
CLRWR
Lo LVL
+-10
Y
St ,JWMM WM iy i,
t-30 J\/\
--40
-50
--60
+-70
Center 5.785 GHz 150 kHz/ Span 1.5 MHz
Date: 8.JUN.2006 10:11:09
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Mode 9
® *RBW 3 kH=z Marker 1 [T1 ]
*VEW 30 kHz 13.87 dBm
Ref 25 dBm "Att 30 4AB "SWT 500 = E.8250 oD0D =H=z
Qffret 9.% dB
20
A
EGL
L el B
-0 LVL
10
L
PR Y U P W, | A,
T
a0 l
—an
|- 50
&0
]
Center 5.825 GHz lE0 kE=z/ Span 1.5 MH=z
Date: B.JUN.2006 10:00:24
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure
1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including
100 kHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result

Application Type : WLAN 802.11b/g and BT
Temperature : 21°C
Relative Humidity : 61%

Test Enginner : James
Test Result in WLAN lower band (802.11b/g) . PASS
Test Result in WLAN higher band (802.11b/g) . PASS

Test Result in WLAN lower band (802.11a Band Ill) : PASS
Test Result in WLAN higher band (802.11a Band Ill) : PASS
Test Result in BT lower band . PASS
Test Result in BT higher band . PASS

5.4.4 Note on Band Edge Emission
>WLAN 802.11b
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuv/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.00 55.61 -18.39 74.00 56.55 30.26 4.26 35.46 100 0 Peak
2390.00  41.72 -12.28 54.00 42.66 30.26 4.26 35.46 100 17 Average

CHO1 (Vertical)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos

(MHz) (dBuv/m) (dB) (dBuv/m) (dBuv)  (dB) (dB) (dB)  (cm)  (deg)

2390.00 54.58 -19.42 74.00 55.51 30.26 4.26 35.46 100 360 Peak
2390.00 40.85 -13.15 54.00 41.79 30.26 4.26 35.46 124 11 Average
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CH11 (Horizontal)
Frequency Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 -21.54 74.00 53.32 30.29 4.36 35.51 100 0 Peak
2483.50 -12.81 54.00 42.05 30.29 4.36 35.51 104 41 Average
CH11 (Vertical)
Frequency Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 -22.85 74.00 52.01 30.29 4.36 35.51 100 360 Peak
2483.50 -14.49 54.00 40.37 30.29 4.36 35.51 100 21 Average
>»WLAN 802.11g
CHO1 (Horizontal)
Frequency Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.00 -7.36 74.00 67.57 30.26 4.26 35.46 100 0 Peak
2390.00 -6.03 54.00 48.91 30.26 4.26 35.46 100 20 Average
CHO1 (Vertical)
Frequency Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.00 -7.95 74.00 66.98 30.26 4.26 35.46 100 360 Peak
2390.00 -6.84 54.00 48.10 30.26 4.26 35.46 157 28 Average
CH11 (Horizontal)
Frequency Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 -13.32 74.00 61.54 30.29 4.36 35.51 100 0 Peak
2483.50 -8.68 54.00 46.18 30.29 4.36 35.51 103 41 Average
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CH11 (Vertical)
Frequency Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 -15.16 74.00 59.70 30.29 4.36 35.51 100 360 Peak
2483.50 -12.13 54.00 42.73 30.29 4.36 35.51 100 307 Average
»BT
CHOO (Horizontal)
Frequency Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.00 -29.76 74.00 45.18 30.26 4.26 35.46 100 0 Peak
2390.00 -21.76 54.00 33.18 30.26 4.26 35.46 136 349 Average
CHOO (Vertical)
Frequency Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2354.00 -29.55 74.00 45.43 30.24 4.20 35.42 100 0 Peak
2354.00 -21.83 54.00 33.15 30.24 4.20 35.42 110 200 Average
CH78 (Horizontal)
Frequency Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 -15.41 74.00 59.45 30.29 4.36 35.51 100 360 Peak
2483.50 -16.78 54.00 38.08 30.29 4.36 35.51 129 342 Average
CHT78 (Vertical)
Frequency Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.50 -11.99 74.00 62.87 30.29 4.36 35.51 100 360 Peak
2483.50 -15.61 54.00 39.25 30.29 4.36 35.51 100 177 Average
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5.4.5 20dB Band Edge

WLAN 802.11b
CHO1

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -38.05 dBm

Ref 25 dBm *Att 30 dB *SWT 500 ms 2.399800000 GHz
Offset 9.5 dB

20

10
MAXH D1 6.24| dBm

Lo LVL

10

D2 -13.76 dBm r

+—20

|

T

—-50

-—60

+-70

T
H

Center 2.368 GHz 10 MHz/ Span 100 MHz

Date: 5.MAY.2006 18:31:29
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CH11
% *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -41_.52 dBm
Ref 25 dBm *Att 30 dB *SWT 500 ms 2.537600000 GHz
Offset 9.5 dB
L 20
[ A |
10
MAXH D1 5.67 dBm

,)/N\M‘\ LVL

\ D2 -[14.33| dBm

o

L _40 \ M 1

——50

——60

L-70

T
H

Center 2.506 GHz 10 MHz/ Span 100 MHz

Date: 5.MAY.2006 18:29:42

SPORTON International Inc. Page No. : 34 of 144
TEL : 886-2-2696-2468 Report Issued Date : Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMW1BBHA



woroniss. FCC TEST REPORT Report No. : FR632813-02-A

WLAN 802.11g

CHO1
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -28.55 dBm
Ref 25 dBm “Att 30 dB “SWT 500 ms 2.399800000 GHz
offset 9.5 dB
120
1 P +10
MAXH
D1 2.82 dBm
o L AL v
[ o
L-10
D2 -[17.18 dBm /
| 20 /
1
L-30
w0 — M
M A PNAAMINA A A~ At AN AL A S AN A~
——50
I-60
|70 t
|
Center 2.368 GHz 10 MHz/ Span 100 MHz
Date: 5.MAY_2006 19:37:57
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CH11
% “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -38.57 dBm
Ref 25 dBm *Att 30 dB *SWT 500 ms 2.484300000 GHz
Offset 9.5 dB
20
1 PKEY
MAXH
D1,2.76 dB
b, My ! LvL
-10
&2 -17.24| dBm
-20
L _30 \
Ml
[ —40 YNYL. 4
‘II‘«W\MM,M\N
M A A M I NI A~ b MR ANH A MAP A AL
+-50
+-60
-70 Ft
Center 2.506 GHz 10 MHz/ Span 100 MHz
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WLAN 802.11a

CH149
® *RBW 100 kHz Marker 2 [T1 ]
*VBW 100 kHz -37.08 dBm
Ref 25 dBm *Att 30 dB *SWT 500 ms 5.725000000 GHz
Offset 9.5 dB Marker| 1 [T1 ]
20 A8 dBm
5|.743800000 GHz
1 PKSTe]
WG]

Enla

D1 1.48 dBm — LVL

D2 -[18.52 dBm

i
—
L

-—20

N PN T PRI FERTIRIRTY tanverY o WA
L-50
L-60
L-70
Center 5.725 GHz 10 MHz/ Span 100 MHz
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CH165
@ *RBW 100 kHz Marker 2 [T1 ]
*VBW 100 kHz -41.04 dBm
Ref 25 dBm *Att 30 dB *SWT 500 ms 5.891400000 GHz
Offset 9.5 dB Marker| 1 [T1 ]
20 UL Z7 dBm

5|.823600000 GHz

10
MAXH
1
© D1 O 77mj\u LVL
-10 LU\

59 J? ha 73 d m\“\

W 2

——50

——60

L-70

Center 5.85 GHz 10 MHz/ Span 100 MHz
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Bluetooth
CHOO0
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -38.21 dBm
Ref 10 dBm “Att 20 dB *SWT 500 ms 2.399600000 GHz
10 Offket 9 {iB
- D1 0.87| dBm
1 PK]
AXH I
LVL
— D2 -19.13 dBm
~—30
1
L-40
+-50

AL At AP AN AR A A WMWMMWMJI/

—80

F1
-90

Center 2.353 GHz 10 MHz/ Span 100 MHz

Date: 1.MAY.2006 15:10:05

SPORTON International Inc. Page No. : 39 of 144
TEL : 886-2-2696-2468 Report Issued Date : Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMW1BBHA



sorronine. FCC TEST REPORT Report No. : FR632813-02-A
CH78
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -46.03 dBm
Ref 10 dBm “Att 20 dB *SWT 500 ms 2.484400000 GHz
10 Offket 9 {B
5 D1 1.71| dBm
1 PK]
AXH
LVL
D2 -{18.29 dpm
)
L3
A
1
[-50
| 60 MA"\,MAM/WWWM I A A A A A A Ao
L-70
L-80
Fi
-90
Center 2.527 GHz 10 MHz/ Span 100 MHz
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5.5 Hopping Channel Separation

5.5.1 Measuring Instruments

As described in chapter 9 of this test report.

5.5.2 Test Procedure
1. The output of EUT was connected to the spectrum analyzer by a low loss cable..
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.5.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.5.4 Test Result The spectrum analyzer plots are attached as below

Application Type : BT
Temperature : 21°C
Relative Humidity : 61%
Test Enginner : James

Carrier Frequency

) Limits
Channel Frequency Separation Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 1.004 0.828 Mode 1
39 2441 1.000 0.828 Mode 2
78 2480 1.004 0.828 Mode 3

Note: Limits =25kHz or the 20dB bandwidth of the hopping channel, which ever is greater
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5.5.5 Hopping Channel Seperation

Mode 1
® *RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.04 dB
Ref 10 dBm “Att 20 dB “SWT 500 ms 1.004000000 MHz
10 Offset 9 dB Marker| 1 [T1 ]
1 2 0.88 dBm
lo X a 2| 402012000 GH
M ~ \““/\ [ ‘“/\w\\
1iAXH I o o
//\/ \uf\\’\ﬂ /\/{\j \Hf\\ﬂ\ﬂ LVL
:fé v\\_/ W
L-30
-40
-50
-60
L-70
-80
-90
Center 2.4025 GHz 200 kHz/ Span 2 MHz
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Mode 2
@ *RBW 30 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.25 dB
Ref 10 dBm “Att 20 dB *SWT 500 ms 1.000000000 MHz
10 Offset 9 @B Marker| 1 [T1 ]
L 2 2|20 dBm
Lo n\r\\/ﬂ ,\\f\/A 21441016000 GHz
“ S
MAXH 10 R _
I W\ AW
]é\/\/ \j\\,\ /\/\/ \J\\,\ -
L. (0] vl\ J vl\
| -30
l-40
|50
-60
L-70
| -80
-90
Center 2.4415 GHz 200 kHz/ Span 2 MHz
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Mode 3
@ “RBW 30 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.05 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 1.004000000 MHz
10 Offset 9 @B Marker| 1 [T1 ]
1 2 1164 dBm
lo \f\\/x \/\\/A 2| 479012000 GHz
\'\ &\
MAXH 10 .
I AW
i \N/\\_\w\ ,/\J/r»/’/ \uf\\\‘\,\ LVL
20 Ay v
-30
+-40
I-50
+-60
+-70
|-80
-90
Center 2.4795 GHz 200 kHz/ Span 2 MHz
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5.6 Number of Hopping Frequency

5.6.1 Measuring Instruments

As described in chapter 9 of this test report.

5.6.2 Test Procedure

1. The output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.6.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.6.4 Test Result See spectrum analyzer plots below

Application Type : BT
Temperature : 21°C
Relative Humidity : 61%

Test Enginner : James
Number of Hopping Frequency Limits
(Channel) (Channel)
79 15
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5.6.5 Number of Hopping Frequency

LVL

@ *RBW 100 kHz
“VBW 100 kHz
Ref 10 dBm *Att 20 dB *SWT 500 ms
10 Offket 9 (B
ITTIT PIVITT U i PITETETTT
W (LA L2\ uv ML A ) v ] [ DA
+1+20
1130
40 \
+—-50 %
+-60
+-70
+-80
-90
Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz

Date: 1.MAY.2006 15:53:23
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5.7 Hopping Channel Bandwidth

5.7.1 Measuring Instruments

As described in chapter 9 of this test report.

5.7.2 Test Procedure
1. The transmitter output was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 300kHz.
3. The Hopping Channel bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 20 dB.

5.7.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.7.4 Test Result See spectrum analyzer plots below

Application Type : BT
Temperature : 21°C
Relative Humidity : 61%

Test Enginner : James
Channel Frequency Hopping Channel Bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.

00 2402 0.828 1.000 Mode 1

39 2441 0.828 1.000 Mode 2

78 2480 0.828 1.000 Mode 3
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5.7.5 Hopping Channel Bandwidth

Mode 1
@ *RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.25 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 828.000000000 kHz
10 Offset 9 dB Marker| 1 [T1 ]
-18.87 dBm
,0 Dl 0'83 dBm A1 o 70000 5H
V.7
AT Clp-
LVL
2
19.17 dBm .\W
+-30
L-40
——50
60
—-70
+—-80
-90
Center 2.402 GHz 100 kHz/ Span 1 MHz
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Mode 2
@ *RBW 30 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.24 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 828.000000000 kHz
10 Offfet 9 (B Marker| 1 [T1 ]
b1 1.98 dB -17(74 dBm
lo - m 2] 440570000 GHz
1 PKig
TEW| .
\\4ﬂ v LVL
-30
+-40
I-50
+-60
+-70
|-80
-90
Center 2.441 GHz 100 kHz/ Span 1 MHz
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Mode 3
@ *RBW 30 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.13 dB
Ref 10 dBm *Att 20 dB *SWT 500 ms 828.000000000 kHz
10 Offfet 9 (B Marker| 1 [T1 ]
-18{18 dBm
D1 1.68 dBm 5[ 479568000 GHZ
1 PKiS
1EW, "
I \\m
ﬁmubkkﬁ A LVL
4
| -30
| -40
| -50
| -60
|-70
| -80
-90
Center 2.48 GHz 100 kHz/ Span 1 MHz
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5.8 Dwell Time of Each Frequency

5.8.1 Measuring Instruments

As described in chapter 9 of this test report.

5.8.2 Test Procedure

1.

2
3.
4

The transmitter output was connected to the spectru

m analyzer by a low loss cable.

Set RBW of spectrum analyzer to 1IMHz and VBW to 1MHz.

Set the center frequency on any frequency would be

measure and set the frequency span to zero span.

The calculate =79 * 0.4 * (1600/79) * t (t = the time duration of one single pulse )

5.8.3 Test Setup Layout

[

EUT

—O

Spectrum Analyzer

5.8.4 Test Result See spectrum analyzer plots below

Application Type : BT
Temperature : 21°C
Relative Humidity : 61%

Test Enginner : James
Cho00
Average Hopping Package Transfer ) o
Package Mode ] Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 10 552 0.174 0.4
DH3 5 1816 0.287 0.4
DH5 3.4 3066 0.329 0.4
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CH39
Average Hopping Package Transfer
Package Mode ] Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 10 548 0.173 0.4
DH3 5.1 1806 0.291 0.4
DH5 35 3066 0.339 0.4
CH78
Average Hopping Package Transfer
Package Mode Dwell Time Limit
Channel Time
(us) (s) (s)
DH1 10.1 548 0.175 0.4
DH3 5.1 1806 0.291 0.4
DH5 35 3086 0.341 0.4
Remark:

Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time

79channels come from the Hopping Channel number.

1
2
3. Average Hopping Channel = hops/sweep time
4

t: Package Transfer Time(us)
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5.8.5 Dwell Time

DH1 (CH00)
@ RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.55 dB
Ref 10 dBm *Att 20 dB SWT 2 ms 1.264000 ms
10 Offset 9 dB Marker| 1 [T1 ]
-51.24 dBm
Lo e et PV S e e e S o e S = = s Yo s
1 PKES Defta 2 [T1 ] SGL
CLRWR -9140 gB
r—10 oz -UUUUUU S
LVL
+-20
+-30
L-40
1 3
50 o Ahahd
I
A v
+-70
+—-80
-90
Center 2.402 GHz 200 ps/
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% RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm *Att 20 dB SWT 10 s

10 Offket 9 (B

)
SGL
1 PKhe
ICLRWR 1
LVL

1A
(@)

LA Lk\kLkM»\\t VA AR WA Wik UMAAUARRA AR A AN

+-60

+-70

|-80

-90

Center 2.402 GHz 1 s/
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DH1 (CH39)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 0.14 dB
Ref 10 dBm *Att 20 dB SWT 2 ms 1.264000 ms
10 Offfet 9 (B Marker| 1 [T1 ]
-48| 59 dBm
Lo 48 000000 s
1 PRE Delta P [T1 ] SGL
CLRWR -10}49 dB
r—10 46 . UUUDQU TS
LVL
L-20
-30
L-40
1 3
. bt i
L-70
|-80
-90
Center 2.441 GHz 200 ps/
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<%%> RBW 1 MHz
*VBW 1 MHz
Ref 10 dBm “Att 20 dB SWT 10 s
10 Offket 9 (B
| |
SGL
LVL
W\ !
| -60
L-70
|-80
-90
Center 2.441 GHz 1 s/
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DH1 (CH78)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 1.60 dB
Ref 10 dBm *Att 20 dB SWT 2 ms 1.264000 ms
10 Offfet 9 (B Marker| 1 [T1 ]
-50L01 dBm
L0 [ il 1 [ (08 000D00us
1 PRE D%Ita P [T1 ] SGL
CLRWR) -9183 |db
r—10 46 - UUUPUU S
LVL
+-20
-30
+-40
3
1
e o
\ i L
WA il
+-70
|-80
-90
Center 2.48 GHz 200 ps/
Date: 1.MAY.2006 15:25:23
SPORTON International Inc. Page No. : 57 of 144
TEL : 886-2-2696-2468 Report Issued Date : Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMW1BBHA



woroniss. FCC TEST REPORT Report No. : FR632813-02-A

% RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm “Att 20 dB SWT 10 s
10 Offket 9 (B
n
SGL
1 PKig
CLRWR
HH1
LVL
HHA
W Wil L
+-60
+-70
|-80
-90
Center 2.48 GHz 1 s/
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DH3 (CHO0)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 0.65 dB
Ref 10 dBm *Att 20 dB SWT 5 ms 2.512000 ms
10 Offfet 9 (B Marker| 1 [T1 ]
-51/07 dBm
Lo I — et Sl us
SGL
— Delta P [T1 3 B
CLRWR T
—10 1T oIT0oPDUg 1S
LVL
L-20
~—30
L-40
1 3
| 50— y
I i
gl LNV Y
L-70
+-80
-90
Center 2.402 GHz 500 ps/
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@ RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm *Att 20 dB SWT 10 s

10 Offket 9 (B

g

SGL

LVL

——70

—80

-90

Center 2.402 GHz 1 s/
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DH3 (CH39)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 0.53 dB
Ref 10 dBm *Att 20 dB SWT 5 ms 2.512000 ms
10 Offfet 9 (B Marker| 1 [T1 ]
-49[42 dBm
Lo 140 000000 s
Delta P [T1 1] SGL
1 PKig
-9(01(dB
CLRWR
r—10 1L - OoUOPDUU TS
LVL
+-20
-30
+-40
1 3J
[ 50 h & M
/J 2 M
+-70
|-80
-90
Center 2.441 GHz 500 ps/
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% RBW 1 MHz

*VBW 1 MHz
Ref 10 dBm *Att 20 dB SWT 10 s
10 Offket 9 (B

b

SGL

=
0
P

*

CLRWR]

LVL

——60

——70

-90

Center 2.441 GHz 1 s/
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DH3 (CH78)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 0.43 dB
Ref 10 dBm *Att 20 dB SWT 5 ms 2.522000 ms
10 Offfet 9 (B Marker| 1 [T1 ]
-48[43 dBm
LO A0 _ 000000 1S
— Delta P [T111 e be SGL
CLRWR T
r—10 1 - oU0PDUU S
LVL
+-20
-30
+-40
1 B
I-50 b J
24
!{WN DA g
+-70
|-80
-90
Center 2.48 GHz 500 ps/
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% RBW 1 MHz

*VBW 1 MHz
Ref 10 dBm *Att 20 dB SWT 10 s
10 Offket 9 (B

SGL

=
0
P

*

CLRWR]

LVL

A J Al bbbl
+-60
+-70
| -80
-90
Center 2.48 GHz 1 s/

Date: 1.MAY.2006 15:42:30

SPORTON International Inc. Page No. : 64 of 144
TEL : 886-2-2696-2468 Report Issued Date : Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMW1BBHA



sorronine. FCC TEST REPORT Report No. : FR632813-02-A
DH5 (CHOO0)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 0.22 dB
Ref 10 dBm *Att 20 dB SWT 10 ms 3.762000 ms
10 Offfet 9 (B Marker| 1 [T1 ]
49,89 dBm
=0 1_290866
Delta g [T1 ] SGL
1 PKhe
-gLo7 dB
ICLRWR
—10 O - UOQPUU TS
LVL
L-20
1 -30
L-40
+—-50
2 *’
| eo \ Uy, VI,
L-70
+-80
-90
Center 2.402 GHz 1 ms/
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@ RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm *Att 20 dB SWT 10 s

10 Offket 9 (B

SGL

LVL

——70

—80

-90

Center 2.402 GHz 1 s/
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DH5 (CH39)
@ RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.25 dB
Ref 10 dBm “Att 20 dB SWT 10 ms 3.742000 ms
10 Offfet 9 (B Marker| 1 [T1 ]
-48| 70 dBm
(o] 1_140000 ms
1 PKES Delta|R [T1]|] SGL
CLRWR -10l 42 dB
=1 3-096000 S
LVL

L-ad

—80

-90

Center 2.441 GHz 1 ms/
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% RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm “Att 20 dB SWT 10 s
10 Offket 9 (B
Lo
SGL
1 PKig
CLRWRY I IR
LVL
-0
1
-0
0
fj e W Wl ! iy Wiy ul
+-60
+-70
|-80
-90
Center 2.441 GHz 1 s/
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DH5 (CH78)
@ RBW 1 MHz Delta 3 [T1 ]
“VBW 1 MHz 0.36 dB
Ref 10 dBm *Att 20 dB SWT 10 ms 3.762000 ms
10 Offfet 9 (B Marker| 1 [T1 ]
-48[55 dBm
0 1 490000 ms
Delta P [T1 ] SGL
1 PKhe
CLRWR —9po dB
~—10 b . USOPPDU TS
LVL
20
~—30
40
;‘ 3
[ 50 4
| 60 *HMMJ w W
1-70
+-80
-90
Center 2.48 GHz 1 ms/
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% RBW 1 MHz
“VBW 1 MHz

Ref 10 dBm “Att 20 dB SWT 10 s
10 Offket 9 (B
i
SGL
1 PKig
CLRUREN Y
LVL
12
113
144
s
LTI I L AL L Lty B
+-60
+-70
|-80
-90
Center 2.48 GHz 1 s/
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5.9 Peak Output Power Measurement

5.9.1 Measuring Instruments

As described in chapter 6 of this test report.

5.9.2 Test Procedure
1. The antenna port RF output of the EUT was connected to the input RF input of a power meter for

WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the EUT

antenna terminal.

2. The antenna port(RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer for

BT measurement. The cable loss has been offset before testing.

5.9.3 Test Setup Layout

L Io
EUT Power Meter
5.9.4 Test Result
* Application Type : WLAN 802.11b/g and BT
* Temperature : 21°C
* Relative Humidity : 61 %
* Test Enginner : James
WLAN 802.11b
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 17.77 1W/30 dBm
06 2437 17.55 1W/30 dBm
11 2462 17.11 1W/30 dBm
WLAN 802.11g
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 21.94 1W/30 dBm
06 2437 21.43 1W/30 dBm
11 2462 21.13 1W/30 dBm
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WLAN 802.11a

Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
149 5745 18.16 1W/30 dBm
157 5785 18.37 1W/30 dBm
165 5825 18.20 1W/30 dBm
Bluetooth
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
00 2402 0.81 1W/30 dBm
39 2441 1.99 1W/30 dBm
78 2480 1.43 1W/30 dBm
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5.9.5 Output Power
BT Mode : CHOO (2402MHz)

@ *RBW 3 MHz Marker 1 [T1 ]

“VBW 3 MHz 0.81 dBm
Ref 10 dBm “Att 20 dB *SWT 500 ms 2.401810000 GHz
10 Offget 9 (B
o
] |
M T

L-10

P

LVL

—-30

L-40

—50

——70

—80

-90

Center 2.402 GHz 500 kHz/ Span 5 MHz

Date: 1.MAY.2006 15:00:32
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BT Mode : CH39 (2441MHz)

*RBW 3 MHz
*VBW 3 MHz
*SWT 500 ms

Ref 10 dBm “Att 20 dB

Marker 1 [T1 ]
1.99 dBm
2.440790000 GHz

10 Offget 9 (B
1
v

+0

[

L-10

LVL

—-30

L-40

—50

——70

—80

-90

Center 2.441 GHz 500 kHz/

Date: 1.MAY.2006 14:59:23

Span 5 MHz
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BT Mode : CH78 (2480MHz)

*RBW 3 MHz
*VBW 3 MHz
*SWT 500 ms

Ref 10 dBm “Att 20 dB

Marker 1 [T1 ]
1.43 dBm
2.479790000 GHz

10 Offget 9 (B

<~

+0

__'_,_,--'—"'_'_H_F'_F'_'_F

L-10

LVL

—-30

L-40

—50

——70

—80

-90

Center 2.48 GHz 500 kHz/

Date: 1.MAY.2006 14:59:51

Span 5 MHz

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : JYV-VMW1BBHA

Page No.
Report Issued Date
Report Version

. 75 of 144
: Mar. 30, 2007
. Rev. 01



woroniss. FCC TEST REPORT Report No. : FR632813-02-A

5.10 Conducted Emission

5.10.1 Measuring Instruments

As describ ed in chapter 6 of this test Report.

5.10.2 Test Procedures

a.

S@ o oo0CT

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.

Connect EUT to the power port of a line impedance stabilization network (LISN).

All the support units are connected to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold Mode.
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5.10.3 Test Data

Temperature : 21 °C
* Relating Humidity : 61 %
* Test Enginner : James
* Test Mode : Mode 1
m The test that passed at minimum margin was marked by the frame in the following table.
Level (dBuv)
80

Date: 2006-05-15 Time: 16:36:49

CHSWCCICISPR-B

CHSWCCICISPR -B AV

40 i i
|| i 3
H [
i G
. : K (
|
" 0.150.2 0.5 1 2 L 10 20 30
Frequency (MHz)
Site CCO01-HY
Condition : CNE/VCCICISPE-B 2001004 200604 LINE
ETT CWRCPT tvpe: UL Vidnal core,L Vidnglecore
Power 120V iB0H:
Model :FRB32813
Memo 11z T« CHOG
Memo ;
Memn
Ower Limit Fead Probe Cable
Freg Lewel Limit Line Lewvel Factor Loz=z Remark
MH= dBuy dE dBuy dBu¥y dE dE
1 0.219 46.63 -16.23 6Z.86 46,47 n.1o 0.06 QP
[2 0.219 358.37 -14.49 52.86 358.21 n.10 0.06 Average |
3 0.294 38.11 -22.29 60,40 37.94 n.1o o.o07 QP
4 0.294 25.65 -21.75 G50.40 25.48 n.1lo 0.07 Average
& 0,514 30023 -25.77 56.00 30006 0,10 0.07 QF
£ 0.514 27.40 -18.60 46.00 27.23 0,10 0.07 Average
7 2.342 26.57 -29.43 L6.000 26.33 0.1z n.12 Qp
g 2.342 24,27 -21.73 46.00 24.03 0.1z 0.12 hAverage
a G.664 30,96 -29.04 6&0.00 30,57 0.z6 0.13 QF
10 G.664 26.34 -23.66 50.00 25.95 0.26 0.13 Average
11 13.770  25.86 -24.14 50,00 25,40 0.30 0.16 Average
1z 13.770 29,26 -30.74 60.00 28,80 0.30 0.16 QP
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i Level (dBuv) Date: 2006-05-15 Time: 16:31:18

CHSWCCICISPR-B

CHSWCCICISPR -B AV

1/

40
G g R
f 118 [h
I
’ 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site CCO01-HY
Condition : CNE/VCCIACISPR-B 2001004 200604 NEUTEAL
EOT CWHICPT tvpe: UL Vidnal core,L Visnglecors
Power S 120V iB0Hz
Model cFRB32813
emo 211z T« CHOG
Memo :
Memn
Ower Limit Fead Probe Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MH= dBuy dE dBuy dBuy dE dE
1 0.217 47%.83 -15.30 B2.93 47.47 0.10 0.06 QF
2 0.217 37.78 -15.15 52.93 37.62 0.10 0.06 Average
3 0.535 29.80 -16.20 46.00 29.54 0.10 0.06 Awverage
4 0.535 31.49 -24.51 56.00 31.33 0.10 0.0 QP
5 2.997 29,35 -2Z6.65 56.00 29.13 0.10 0.1z QP
G 2.997  25.00 -15.00 46.00 27.78 0.10 0.12 Average
7 3.649 27,12 -25.88 56.00 26.90 0.10 0.1z QP
g 3.649 Z6.41 -19.59 46,00 26.19 0.10 0.12 Average
9 6.507 28.41 -31.59 50,00 258.13 0.15 0.13 QF
10 6.507 Z25.87 -24.33 50,00 25.39 0.15 0.13 Average
11 13.313 28.32 -31.68 60.00 27.90 0.27 0.15 Qp
1z 13.313 25.57 -24.43 50.00 25.15 0.27 0.15 Average
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Temperature : 21 °C
* Relating Humidity : 61 %
* Test Enginner :
* Test Mode : Mode 2
m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv)
80

James

Date: 2006-05-15 Time: 16:23:38

CHSAWCCHCISPR-B

CHSWCCICISPR -B AY

40
I
“ 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Hite (CO01-HY
Conditon  CHENCCICIEFE-B 2001004 200604 LINE
EUT s WMCPT twpe UL Vidual core, L Vfsinglecore
Fower - 120Va0H=
Model :FRA3I813
Femo :11a T« CHOZA
Memo 3
emo
Ower Limit Fead Probe Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MiH= dBuW dbE dBuW dBuW dE dE
1 0.151 53.29 -12.65 65.94 53.14 0.10 0.05 QF
2 0.151 42,22 -13.72 55.94 42,07 0.10 0.05 Average
3 0.216 48.58 -14.39 62.97 45.42 0.10 0.08 QP
4 0.216 38.09 -14.88 52.97 37.93 0.10 0.06 Average
5 0.291 29,76 -20.74 50,50 29.59 0.10 0.07 Average
G 0.291 39.94 -20.56 60,50 39.77 0.10 0.0%7 Qp
7 3.060 29,96 -26.04 56.00 29.68 0.16 0.1z QP
g 3.060 29,27 -16.73 46.00 25.99 0.16 0.12 Average
9 6.5846 31.058 -25.92 60.00 30.69 0.26 0.13 QF
10 6.846 27.60 -22.40 50,00 27.:21 0.26 0.13 Awverage
11 13.158% 19.85 -30.15 50.00 19.40 0.30 0.15 Average
12 13.18% 30.71 -29.29 60.00 30,26 0.30 0.15 QF
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a0 Level (dBuv) Date: 2006-05-15 Time: 16:26:55

CHSWCCICISPR -B AV

ﬁxmﬁhuﬁhhhhhhmhh CHSVCCICISPR-B
|

40
“ 1 | |
8 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site CCO01-HY
Condition ; CHENCCICIRPE-E 2001004 200604 NETTEAL
EUT cWMCPT twpe UL Vidval core, LV fsinglecore

Fower - 120Va0H=
Model :FRA32813
Memo :11a T« CHOZA

Memn
Memn
Ower Limit Fead Probe Cable
Freg Lewvel Limit Line Lewvel Factor Lozs Remark
MH= dBuy dE dBuy dBu¥y dE dE
1 0.151 43.35 -12.59 £5.94 43,20 n.10 0.05 Average
[ 2 0.151 53.70 -12.24 £5.94 53.55  0.10  0.05 QP |
3 0.217 39.73 -13.20 &§2.93 39.57 n.1o 0.06 Average
4 0.217 48.58 -14.35 62.93 45,42 0.10o n.06 QP
L 0.289 40,26 -20.29 60.55 40.09 n.1lo o.o7 Qp
£ 0.289 31.80 -18.75 G&0.55 31.63 0.10o 0.07 Average
7 J3.284 26.35 -29.62 56.00 Z26.16 0.10 n.12 QF
a 3.284 28.1f -17.34 46,00 27.94 n.1o 0.12 Average
a 6,712 29.10 -30.90 &0.00 25.81 n.16 0.13 QF
10 6.712 25.77 -24.23 50.00 25.48 n.1a6 0.13 Average
11 13.504 28,12 -31.858 &0.00 27.70 n.z7 0.15 QF
1z 13.504 26.77 -23.23 50.00 26.35 0.z27 0.15 Average
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*  Temperature : 21 °C

= Relating Humidity : 61 %
Test Enginner : James
Test Mode : Mode 3

m The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBuv) Date: 2006-05-15 Time: 16:43:52

\ CHSVCCHCISPR-B

CHSWCCICISPR -B AV

40 :
.i| : !
I
y 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Site (CO01-HY
Condition  CHENCCICIEFE-B 2001004 200604 LINE
EUT s WMCPT twpe UL Vidual core, L Vifsinglecore

Fower 2 120Va0Hz
Model :FRA32313
emo BT Tx CH29

Memn
Memn
Over Limit  Read Probe Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MH= dBuy dE dBuy dBu¥y dE dE
1 0.220 46.65 -16.14 6AZ.82 46,52 0.10 0.06 QF
2 0,220  37.46 -15.36 52.82 37.30 0.10 0.06 Average
3 0,442 32.24 -24.78 57.02 32.06 0.10 0.0s Qrp
4 0.442  27.87 -19.05 47.02 27.79 0.1a0 0.05 Average
5 3.155 29.40 -26.60 56.00 29.11 0.17 0.12 QF
a 3.155 Z28.07 -17.93 46.00 2Z7.73 0.17 0.12 Awverage
7 £.531 30061 -29.3%9 60.00 30023 0.25 0.13 QF
g f.531 26.17 -23.83 50.00 25.79 .25 0.13 Awverage
9 13.290 31.62 -25.35 60.00 31.17 0.30 0.15 QF
1o 13.290 28.89 -21.11 50.00 25.44 0.30 0.15 Average
11 29.817 37.30 -22.70 g&0.00 36.47 0.60 0.23 QF
1z 29.5817 33.54 -l6.46 5S0.00 3E.71 0.e0 0.23 Average
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i Level (dBuv) Date: 2006-05-15 Time: 16:48:53

\ CHSVCCICISPR-B

CHSWCCICISPR -B AV

40 L 1
L'I i
|'| -
" 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Site (CO01-HY

Condition ; CHENCCICIRPRE-E 2001004 200604 NETUTEAL

EUT WP tpe:TL Vidual cove, LV isinglecore

Power c120Va0Hz
Model (FRA32813
Memo :BT T« CH29

Memn
Memn
Ower Limit Fead Probe Cable
Freq Lewvel Limit Line Lewvel Factor Lozs Remark
MH= dBu¥ dE dBu¥ dBu¥ dE dE

1 0.220 46.75 -16.04 6Z.582 46,62 0.10 0.06 QF

2 0.220 35.30 -14.52 52.52 35.14 0.1ao 0.06 Average

3 0,294 39.582 -20.59 60.41 39.65 0.10 n.o07 QF

4 0.294 31.80 -18.61 50.41 31.63 a.1ao 0.07 Average

5 0.516 33.72 -22.25 56.00 35.55 0.10 0.07 QF

& 0.516 31.61 -14,39 46.00 31.44 0.1a0 0.07 Averadge |

7 3.875 3l1.62 -24.35  56.00 31.40 0.10 0.1z QF

g 3.675  28.78 -17.22 46.00 25.56 0.1ao 0.12 Average

a f.689 29.4% -30.51 60.00 29,20 0.1la 0.13 QF

10 6,659 26.56 -23.44 50.00 Z26.27 0.16 0.13 Average

11 13.306 26.03 -23.97 50.00 25.61 n.27 0.15 Average

1z 13,306 29.05 -30.92 60.00 25.66 0.27 0.15 QF
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5.11 Radiated Emission Measurement

5.11.1 Measuring Instruments

As described in chapter 6 of this Report.

5.11.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

SPORTON International Inc. Page No. : 83 of 144
TEL : 886-2-2696-2468 Report Issued Date : Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMW1BBHA



woroniss. FCC TEST REPORT Report No. : FR632813-02-A

5.11.3 Typical Test Setup Layout of Radiated Emission

Antenna
1~4m
EUT
- - | v
0.8 M
Ground Plane
v N
TurnTable G

Spectrum Analyzer /

Test Receiver
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5.11.4 Test Data
* Temperature : 26°C
* Relating Humidity : 53%
* Test Enginner : Andy
* Test Mode : Mode 1
- Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Project\2006Q2VL J11%632813WLANPart15C\11bV11b TX CHO1.EMI (12
. Level (dBuV/im) Date: 2006-05-06
7
FCC CLASS-B
-61lB
L 4 \ = FCC CLASS-B (BVG)
P S T -y
1m
e 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Zite : O53CHO&-HT
Condition : HF-4ANT-0&0410 HORIZONTAL
EUT o VMOCET type. UL V/dual core, LVisingle
1 core)
Powrer : 120Vac/s0H=
Model : FRB32813
Mema : 116 TE_CHOL 241 2MH=

Over Limit EReadAntenna Cahble Preamp tnt Tahble
Freq Level Limtit Line Level Factor Loss Factor Fos Pos Remark

WHz dBu¥V/u dB dBu¥/m  dBuV  dB/m dB dB cii deg

1 1066.00 51.21 -22.79 74.00 60.40 24.46 2.82 36.46 100 0 Peak
2 1066.00 31.96 -42.04 74.00 41.15 24.46 2.83 36.45 100 0 Peak
3 160000 50,01 -23.00 F4.00 56,17 26,00 346 35,62 100 0 Peak
[41 1600.00 53.81 -0.10 54.00 58.02 26.00 3.48 35.50 100 206 hverage |
5 2390.00 55.61 -18.39 74.00 56.55 30.26 4.26 35.46 100 0 Peak
6 2300.00 41.72 -12.28 54.00 42.66 30.26 4.26 35.46 100 17 bhverage
7K 2412.00 104.69 105.61 30.27 4.26 35.46 100 0 Peak
g @ 2412.00 93.59 94.52 30.27 4.26 35.46 100 17 hverage
9 2424.00 5061 -23.30 74,00 51.47 30.29  4.36 35.31 100 0 Peak
10 2484.00 38.71 -15.29 54.00 39.57 30.29 4.36 35.51 100 17 Average
Remark: #7 and #8 Fundamental Signal
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Data: 2 File: D:\Project\200602% JIG32813WW ANPart15C\11bA11b TX CHO1.EMI (12
W Level (dBuVim} Date: 2006-05-06

FCC CLASS B
-6alB

FCC CLASS-B (AVG)
N -6l

. 3000 3600, 4200. 43800, 5400, 6000
Frequency (MHz)
Site : D3CHOS-HY
Condition : HF-ANT-050410 HORIZONTAL
EUT : VMIICET type: UL V/idual core, LVisingle
: com)
Power : 120VacielHz
Madel : FR 632813
Meamo : 11k TE_CHOL 241 2MHz
Data: 3 ~ File: D:\Project\2006Q2%T J11%632813WWLANPart 15C111b111b TX CHD1.EMI (12)
7 Level (dBuWim) Date: 2006-05-06
FCC CLASS B
-tuiB
EGC.GLASSB.AAYG
19 N T e -61B
o 6000 6600. 7200, T800. 8400. 9000
Frequency (MHz)
Site : O5CHO8-HY
Condition : HF-ANT-050410 HORIZONTAL
EUT : VM{CPT type: UL V/dual core, LVisingle
T oo
Porerer : 120Vac/60Hz
Madsl : FR 632813
Memn : 116 TE_CHOL24120MH=
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- Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7 File: D:\Project\2006Q2%L J11%632813%WWLANPart15C\11bV11b TX CHO1.EMI (12
117 Level (dBuVim} Date: 2006-05-06
7
FCC CLASS-B
-GilB
; )
59 L FCCCLASSB{AVG)
' S T P || [ e e e ey <
ey
9 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : O3CHO&-HY
Condition : HF-ANT-0&0410 VERETICAL
EUT : VMCPU type:ULV/dual core, LVisingle
: com)
Power : 120Vaci80H=
Moadel : FRE32813
Memo : 11w TE_CHOL2412MH=

Over Limit HReadintenna Cahble Preamp tnt Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark

WHz dBuV/m dB dBu¥/m dBuV dB/m dB dB ci deg

1 1066.00 50.04 -23.96 74.00 59.23 24.46 2.82 36.46 100 360 Peak
2 1066.00 32.13 -21.87 54.00 41.32 24.46 Z2.82 36.46 1a0 335 hverage
3 1600.00 58.3% -15.61 74.00 63.65 26.90 3.46 35.62 100 360 Peak
41 160000 53.78 -0.22 34.00 58.99 Z26.90 3.48 35.58 100 172 hverage
5 2390.00 54.58 -19.42 74.00 55.51 30.26 4.26 35.46 100 360 Peak
& 2390.00 40.85 -13.15 54.00 41.79 30.26  4.26 35.48 124 11 hverage
T K 2412.00 102.07 103.00 30.27 4.26 35.46 100 360 Peak
g X 2412.00 91.78 92.71 30.27 4.Z26 35.46 124 11 hverage
g 2488.00 38.67 -15.33 54.00 39.52 30.30 4.36 35.51 124 11 hverage
10 2488.00 50.78 -23.22 T4.00 51.63 30.30 4.36 35.51 100 360 Peak

Remark: #7 and #8 Fundamental Signal
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Site
Condition
EUT

Povarer
Model
Mema

Site
Condition
EUT

Povrer
Madel

Memn

Data: 8 File: D:\Project\200602% JIG32813WW ANPart15C\11bA11b TX CHO1.EMI (12

W Level (dBuVim} Date: 2006-05-06
FCC CLASS B
-tlB
FCC CLASS-B (AVG)
49 \WMWWW =L

. 3000 3600, 4200. 4800. 5400, 6000
Frequency (MHz)
: O3CHOS-HY

: HF-ANT-080410 VERTICAL

: VMIOCET type: UL V/idual core, LVisingle
: com)

: 120Vacf60Hz

: FR&32815

: 11w TE_CHOL 2412MH=

Data: 9 File: D:\Project\2006Q2'T J1]V632813WLANPart 15C\11b\11b TX CHO1.EMI (12
i Level (dBuVim} Date: 2006-05-06
FCC|CLASS-B
-6ilB
FLCALASS BAAVG
18 il -61lB
2 G000 6600, 7200, T7800. 8400, 9000
Frequency (MHz)
: O3CHOS-HY

: HF-ANT-080410 VERTICAL

: VMIICPT type: UL V/idual core, LVisingle
: come)

: 120Vacf60Hz

: FR&32815

- 11w TE_CHOL 2412MH=

Remark : Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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= Test Mode : Mode 2
* Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Projectt200602%T NIG328 130 ANPart 15C 1bV11b T CHOG.EMI (20}
30 Lewvel (dBuvim) Date: 2006-05-13
FCC/CLASS-B
I "
ol ; 2 3 6B
I . | 1
g 30 a4, 138. 192, 246, 300
Frequency {(MHz)
Site . 03CHOE-HY
Condition : EI-L3-2004-1122 HORIZONTAL
EUT : WMICPU type:TLWidnal core, LVsingle
1 core)
Powrer : 120Vacis0Hz
Model . FR 632813
Mema : 11b TE_CHOA 2437MH=
Over Limit Readdntenna Cable Preanp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBuV/m dB dBuV/m  dBu¥V  dB/m 4B dB cii deg
1 216,03 32.89 -13.11 46.00 49.41 ©.38 Z.690 28.78 400 0 Peak
2 m 238.44  30.56 -6.44 46.00 534.82 10.87  2.79 Z8.93 137 286 Peak
3 266,79 38,94 706 46,00 SZ.14 12.91 Z2.83 Z8.93 400 0 Peak
Data: 2 ~ File: D:\Project12006Q2%T 1116328 13%W AN\Part 15C111bV11b TX CHO6.EMI (20}
%0 Lewvel (dBuVim) Date: 2006-05-13
FCC CLASS B
-6ulB
40 4 o
o 300 440. 580, T20. 860, 1000
Frequency (MHz)
Site : 03CHOA-HY
Condition : EI-LOG-2004-1122 HORIZONTAL
EUT : VMICPT type: UL Vidual core, LWisingle
: core)
Povrer : 120Vacit0Hz
Model . FR 632813
Mema : 11b TE_CHOA 2437MH=
Over Limit Readdntenna Cahble Preanp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBuV/m dB dBuV/m  dBu¥V  dB/m 4B dB ci deg
1 226,90 37.53 -8.47 46.00 43.64 18.29 4.36 Z29.06 100 0 Peak
2 700,820 37.49 8,51 46.00 32.84 Z21.90 5.62 Z8.87 100 0 Peak
3 833.40 38.23 7.7 46.00 40.44 Z1.25  5.39 Z29.05 100 0 Peak
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Data: 3 _ File: D:Projecti?0060 24 1153281 3WWLANWart 15C1116111b TX CHOB.EMI (20
. Lewvel (dBuVim) Date: 2006-05-06
7
FCC CLASS B
| ]
59 Z FCC CLASS-B {AVG)
I [ VS O - S LW - (PO
o 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site . D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : VMICPT type: UL Vidual core, LWisingle
1 core)
Porrer : 120VaciS0H=
Madel . FR 632813
Mema : 11b TE_CHOA 2437MH=
Over Limit Readlntenna Cahle Preanp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBuV./m dB dBu¥V/m  dBa¥V  dB/m 4B dB cit deg
1 1066.00 49,12 -24 .88 74.00 58.31 24.46 Z2.82 36.46 100 360 Peak
A 1066.00 31.30 -Z2.70 54.00 40.49 24 .46 Z2.82 36.46 113 281 hverage
3 1600.00 52.38 -Z21.42 74.00 57.84 26.90 3.46 35.62 100 360 Peak
4@ 160000 53.52 -0.48 354.00 58.73 26,90 3.48 35.59 100 203 Average
3 Z318.00 50.73 -23.25 74.00 51.76 30.23 4.17 33.40 100 360 Peak
o @ Z318.00 48.00 -6.00 354.00 49.00 30.23 4.17 33.40 100 22 bhverage
7@ 2437.00 105.13 106.04 30.28 4.20 35.47 100 360 Peak
g @ Z437 .00 94 .06 Q4 .96 30.28 4.29 35.47 100 22 hverage
a 2498 .00 50,20 -Z3.80 74.00 51.04 30.30 4.39 33.33 100 360 Peak
10 @ 249500 43,15 -3.85 54.00 43,99 30.30 4.39 353.33 100 22 hverage
Remark: #7 and #8 Fundamental Signal
Data: 4 ~ File: D:\Project120060Q24T 116328 13WLANPart 15CV1 16411k TX CHOG.EMI (20
o7 Lewvel (dBuV/my} Date: 2006-05-06
FCC CLASS-B
-6dB
FCC CLASS-B (AVG)
18 e R e Gl o ool IR Ll
o 3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : VMICPT type:TLVidual core, LWisingle
: core)
Porarer : 120Waci0Hzs
Model : FR. 832813
Mema : 11b TE_CHOA 2437MH=
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Drat;

a5 File: D:WProjecti2006Q 24T 111\6328 13%WLANPart 15C111b411b TX CHOG.EMI (20
o7 Lewvel {dBuVim) Dat

e: 2006-05-06

FCCCLASS B
-64B

19 e 6B
0 5000 6600. 7200. 7800. 8400. 2000
Frequency (MHz)

Site . O3CHO8-HY

Condition : HF-ANT-060410 HORIZONTAL

EUT : VMICPT type: UL Vidual core, LWisingle

1 oore)

Povrer 1 120VacislHz

Model  : FR 532813

Memo 11 TEZ_CHO8:2437MHz
SPORTON International Inc. Page No. : 91 of 144
TEL : 886-2-2696-2468 Report Issued Date : Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMW1BBHA
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- Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 File: D:\Project\200602%L JI1632813WVLANPart15CV11b6A11b TX CHOG.EMI (20
80 Level (dBuVim) Date: 2006-05-13
FCCCLASS-B
I :
NVE—‘ i : 6B
| WMM
9 30 84. 138. 192, 246. 300
Frequency (MHz)
Site : 03CHO6-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : VM{CPT type: UL Vidual core, LWisingle
: come)
Pomrar : 120Vaci80H=
Model : FR 632813
Memo : 11b TE_CHO&2457MH=
Over Limit Readintenna Cahle Preamnp fnt Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
WHz dBuV/m dB dBu¥/m  dBuV  dB/n dB dB cliL deg
| @ 31.89 382.51 -1.49 40.00 48,10 18.07 0.97 22.63 100 356 QP
Z @ 36,48 36.04 -3.96 40.00 47.36 16.17 1.16 Z8.65 100 356 QP
3@ 29,43 35.90 -4.10 40.00 56.43 6.89 1.21 Z28.65 400 0 Peak
4 @ 15332.39 32.83 -4.67 43.50 56.12 9.34 Z.19 2g.82 400 0 Peak
Data: 12 File: D:\Project\200602% JIVG32813WW ANPart15C\11b411b TX CHOG.EMI (20
p Level (dBuVim} Date: 2006-05-13
FCC CLASS-B
-tulB
T
40 | 2 3
. 300 440, 580. 720, 860. 1000
Frequency (MHz)
Site : 03CHO6-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : VM{CPT type: UL V/dual core, LVisingle
: oom)
Porerer : 120Vac/60H=
Model : FR 632813
Memn : 116 TE_CHO&2457MH=
Over Limit ReadAntenna Cahble Preamp fnt Tahble
Freq Level Limit Line Level Factor Loss Factor Fas Pos Remark
WHz dBu¥/m dB dBu¥/m  dBuV  dB/m dB dB Sl deg
| @ 206.90 4Z2.41 -3.39 46.00 48,52 18.59 4.30 Z9.06 100 0 Peak
2 600,30 39.30 -6.70 46.00 45.48 17.94 4.65 Z8.77 100 0 Peak
3@ T90.80 39.87 -6.13 46.00 41.22 Z21.90 5.62 Z8.87 100 0 Peak
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FCC TEST REPORT

Report No.

Data: 13
. Level (dBuVim}

File: D:\Projecti2006Q 24 J11¥%632813WWLANPart 15C111bV 1b TX CHO6.EMI (20

Date: 2006-05-06

FCC CLASS B
-6dB
59| f o FCC CLASS-B (AVG)
Mm-u—nwvwwv—w.\f | A AP U T
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : 03CHOs-HY
Condition : HF-ANT-080410 VERTICAL
EUT : VM{CPFT type: UL V/dual core, LVisingle
; ooom)
Povrer : 120Vac/50H=
Model : FRA32813
Memn : 11w TE_CHO&2457MH=
Over Limit Eeaddntenna Cable Preamp font Table
Freq Lewvel Limtit Line Level Factor Loss Factor Fas Pos Remark
WHz dBuV/m dB dBu¥/m dBuV dB/n dB dB ci deg
1 1066.00 51.37 -22.65 74.00 60.56 24.46 Z2.82 36.46 100 0 Peak
2 1066.00 32.32 -21.68 54.00 41.51 24.46 Z.82 36.46 156 166 bverage
3 1600.00 56.08 -17.91 74.00 61.35 26.80 3.46 35.62 100 0 Peak
[ @ 1600.00 53.Y1 -0.29 5400 58.92 26.90 35.48 35.59 129 183 hverage
3 2338.00 51.25 -22.75 T4.00 52.25 30.24  4.17 35.40 100 0 Peak
5] 2338.00 38.67 -13.33 54.00 32.67 30.24 4.17 33.40 148 17 hverage
7@ 2437 .00 102 .49 103.39 30.27 4.29 35.47 100 0 Peak
g m 2437.00 91.58 92.48 30.28 4.29 35.47 148 17 hverage
a 248800 38.06 -15.34 54.00 32,31 30.30 4.36 35.51 148 17 hverage
10 2488.00 50.62 -23.38 7T4.00 51.47 30.30 4.36 35.51 100 0 Peak

Remark: #7 and #8 F

Data: 14 F
o7 Level (dBuVim}

undamental Signal
ile: D:WProject\2006Q2%L J11%632813WVLANPart15CV11bV11b TX CHOG.EMI (20

Date: 2006-05-06

FCC CLASS-B

-GulB

FCC CLASS-B (AVG)

9 I I N e e E =
8 3000 3600, 4200. 43800, 5400, 6000
Frequency (MHz)

Site : 03CHOS-HY

Condition : HF-ANT-080410 VERTICAL

EUT : VM{CPT type UL V/dual core, LVisingle

T core)

Powrer : 120Vaci60H=

Model  : FRE32813

Memo  : 11b TE_CHO52437MHz
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woroniss. FCC TEST REPORT Report No. : FR632813-02-A

Data: 1

5 File: D:Project\2006Q24: J11%632813%WWLANPart 15C111b111b TX CHOG.EMI (20
i Level (dBuVim} D

ate: 2006-05-06

FCC CLASS-B
-6ilB

T e A | 6B
2 6000 6600, 7200, 7800, 8400. 9000
Frequency (MHz)
Site - 03CHOS-HY
Condition : HF-ANT-080410 VERETICAL
EUT : VM{CPT type: UL V/dual core, LVisingle
. oom)
Power : 120VaciolH=
Model : FR 832813
Mema : 11h TE_CHO&2457MH=

Remark : Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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* Test Mode : Mode 3
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Project'2006Q 241 J11%632313WLANPart 15C111bV11b TX CH11.EMI (12
i Level (dBuVim) Date: 2006-05-06

7

FCCICLASS-B
-G8

59 = [ FCC CLASS-B {AVG)
i [ R —
q

£ 0

9 1000 1400, 1800. 2200. 2600, 3000
Frequency {MHz)
Site : 03CHOS-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT : VMICFU type: UL Vidual core, LWisingle
: oo
Power : 120Wacib0H=
Madel . FRE32813
Memoa ;116 TX_CHI112462MH=

Over Limtit Readintenna Cahle Preamnp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark

HHz dBuV/n dB dBuV/m  dBuV  dBE/m dB dB cin deg

1 @ 1066.00 49.08 -24.92 74.00 58.27 24.46 Z.82 36.46 100 0 Peak
2@ 1066.00 31.46 -22.54 34.00 40.63 Z24.46 Z.82 36.46 110 274 Average
3@ 1600.00 51.66 -22.34 74.00 56.92 26.90 3.46 35.62 100 0 Peak
4 @ 1600.00 50,95 -3.05 54.00 56.16 26.90 3.48 35.50 100 147 Average
3@ 2368.00 31.13 -22.87 74.00 35Z2.09 30.24 4.23 35.44 100 0 Peak
& @ 2368.00 38.34 -15.46 34.00 39.50 30.24 4.23 35.44 104 41 Average
T @ 246200 103.35 104.23 30.290 4.33 35.49 100 0 Peak
g @ 2462.00 92,20 93.08 30.29 4.33 35.49 104 41 Average
9@ 2483.50 3Z.46 -Z1.34 74,00 53.32 30.28  4.36 35.51 100 0 Peak
10 @ 248350 41.19 -12.81 54.00 42.05 30.20 4.36 35.51 104 41 Average

Remark: #7 and #8 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR632813-02-A

Data: 2 File: D:\Project20060Q 24T J1[\6322 130 ANPart 15CV11b4v11h TX CH11L.EMI (12
§7 Level (dBuVim) Date: 2006-05-06

FCCCLASS B
-GilB

FCC CLASS-B {AVG)
i -GulB

? 3000 3600. 4200. 4800. 5400. 6000
Frequency {MHz)
Site : DZCHOS-HY
Condition : HF-4NT-060410 HORIZONTAL
EUT : VMICFU type ULVidual core, L¥Wisingle
1 oore)
Fonarer o 120Wac/a0Hz
Madel : FRE32813
Mema . 11b TE_CHI12462MHz
Data: 3 File: D:\Project\2006Q2'T J1]%632813%WLANWPart 15C\11b111b TX CH11.EMI (12
e Level (dBuV/im) Date: 2006-05-06
FCCICLASS-B
-6iB
ECA CLASS.BARVG
M -6
49 BB
o 6000 6600. 7200, 7800. 8400. 9000
Frequency (MHz)
Site : 03CHOS-HY
Condition : HF-AHNT-080410 HORIZONTAL
EUT : VMICPU type: ULVidual core, LWsingle
. ool
Porrer : 120Vac/tlHz
Madel . FR 632813
Mema : 11b TX_CHI112462MH=
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woroniss. FCC TEST REPORT Report No. : FR632813-02-A

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7 File: D:\Projecti20060Q 25T 11\6328 130 ANPart 15Cv 16411 T CH11.EMI (12
i Lewvel (dBuVim) Date: 2006-05-06
8
FCC CLASS-B
-6idB
59 3 = L FCC CLASS-B{AVG)

mewf et shr it Al
0

0 1000 1400. 1800, 2200, 2600, 3000
Frequency {MHz)
Site : O3CHO8-HY
Condition : HF-ANT-080410 VERTICAL
EOT : VMICPT type: UL Vidual core, LWisingle
: core)
Povrer + 120VacitlHz
Model : FR 832813
Mema : 11k TE_CHI112462MH=

Over Limit Readdntenna Cable Preamnp 4nt Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

MHz dBuV/u dB dBu¥/m  dBu¥  dB/fm dB dB ci deg

1 @ 1066.00 53.153 -20.85 74.00 6Z.34 24.46 2.82 36.46 100 360 Peak
2 @ 1066.00  32.74 -21.26 54.00 41.93 24.46 2.82 36.46 112 347 Awerage
3w 1600.00 54.35 -19.65 74.00 59.61 26,90 3.46 35.62 ] 360 Peak
[4 @ 1600.00 53.69 -0.31 54.00 58.90 J6.00 3.48 35.59 39 181 Average |
3@ 2368.00 50.84 -23.16 T4.00 51.80 30.24 4.23 35.44 0o 360 Peak
6 @ 2368.00 38.51 -15.49 354.00 39.47 30.24 4.23 35.44 100 21 Average
7@ 2462.00 20 42 a0.30 30.29 4.33 35.49 100 21 Average
g 2462 .00 101.00 101.88 30.29 4.33 35.49 100 360 Peak
0@ 2483.50 51.15 -22.85 74.00 5Z.01 30.29 4.36 35.51 100 360 Peak
10 @ 2483.50 39.51 -14.49 54.00 40.37 30.29 4.36 35.51 100 21 bverage
Remark: #7 and #8 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR632813-02-A

Site
Condition
EOT

Powrer
Madel
Memo

Site
Condition
EOT

Powrer
Model
Mema

Data: 8 File: D:Projecti200602%T 11\6328 130 ANPart 15C 160116 T CH11.EMI (12
& Lewvel (dBuv/im) Date: 2006-05-06

FCCCLASS B
-b6iB

FCC CLASS-B (AVG)
49 P

3000 3600. 4200. 4800. 5400. 6000
Frequency (MHz)

: O3CHO8-HY

: HF-ANT-0&80410 VERTICAL

: VMICPT type: UL Vidual core, LWisingle
1 core)

+ 120VacitlHz

: FR 832813

: 11b TE_CHI12462MH=

Data: 9 File: D:\Projecti20060Q 25T 11\6328 130 ANPart 15Cv 16411 T CH11.EMI (12
& Lewvel (dBuv/im) Date: 2006-05-06
FCC CLASS B
-tilE
BT e = pw w L =NV ET
T e e 6B
0 6000 6600, 7200, 7800, 8400, 9000
Frequency {MHz)
. D3CHOE-HY

: HF-4NT-0&80410 VERTICAL

: WMICPU type:TLWidnal core, LVsingle
. core)

 120VacialHz

: FR 632813

: 116 TE_CHI112462MH=

Remark : Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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woroniss. FCC TEST REPORT Report No. : FR632813-02-A

* Test Mode : Mode 4
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Projecti2006Q24L J1116328 1IWLANPart 15C111gv11g TX CHOLEMI (12
11?Level {dBuV/m} Date: 2006-05-07
8
FCC CLASS-B
[ ]
59 1 B \4n FCC CLASS-B{AVG)
M L A
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site : OZCHOS-HY
Condition : HF-4NT-060410 HORIZONTAL
EUT : VMICFU type ULVidual core, L¥Wisingle
1 oore)
Ponarer : 120Wac/a0Hz
Madel . FRE32E813
Memo . 11g TE_CHO1:2412MHz
Owver Limit ReadAntenna Cahle Preamnp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBuV/u dB dBuV/m  dBuV  dE/m dB dB cil deg
1 1066.00 51.32 -Z2.68 74.00 60.531 24.46 Z2.82 36.46 100 0 Peak
2 1066.00 31.84 -22.16 54.00 41.03 24.46 2.82 36.46 115 273 bverage
3 1600.00 51.35 -22.65 74.00 36.61 26.90 3.46 33.62 100 0 Peak
4 1600.00 44,390 -9.61 54.00 49.60 26.90 3.48 35.59 113 Th hverage
3 2390.00 66.64 -7.36 74.00 67.37 30.26  4.26 35.46 100 0 Peak
3] 2390.00 47,97 -6.03 54.00 48.91 30.26 4.26 35.46 100 20 Average
7@ 2412.00 9Z .59 03.32 30.27 4.26 35.46 100 20 hverage
8 n 2412.00 103.27 104,20 30.27 4.26 35.46 100 0 Peak
9 242400 39.05 -14.95 54.00 39.91 30.29 4.36 35.51 100 20 Average
10 248400 50,76 -Z3.24 T4.00 51.61 30.29 4.36 35.51 100 0 Peak

Remark: #7 and #8 Fundamental Signal
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woroniss. FCC TEST REPORT Report No. : FR632813-02-A

ile: D:\Projecti2006Q 24T J111632813WWLANPart 15C111g\11g TX CHIJI}EMI (12

Data: 2 Fi
o7 Level (dBuvm) ate: 2006-05-07

FCCCLASS B
-6alB

FCC CLASS-B (AVG)
m -GiB

o 3000 3600. 4200. 4800, 5400. 6000
Frequency {MHz)
Site . D3CHO8-HY
Condition : HF-ANT-080410 HORIZONTAL
EOT : VM{CFU type TLVidual core, L¥isingle
. oore)
Power 1 120Wacie0Hz
Model : FR 8532813
Memo : 11z TE_CHO1:2412MHz
Data: 3 File: D:\Projecti20060Q2%L J1[632813WVLANPart 15CY11g\11g TX CHO1.EMI {12
o7 Lewvel (dBuVim) Date: 2006-05-07
FCC/CLASS-B
-6ilB
F P L et A 8 s — i e J": ;'L-\LASE B"&Mﬁ
P P Y i 6B
9 6000 6600, 7200, 7800, 8400, 9000
Frequency {MHz)
Site . D3CHOS-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : VM(CPU type: ULV dual core, LVisingle
: oo
Porrer : 120Wan/é60H=
Model . FR 632813
Memo : Llg TE_CHOL2412MH=
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 7 File: D:\Projecti20060Q2%T J1[632813WVLANWPart 15CV11g\11g TX CHO1.EMI {12
. Level (dBuVim) Date: 2006-05-07
2
FCC CLASS B
| -6ilB
59 \1n FCC CLASS-B {AVG)
W [P WS, S
9 1000 1400. 1800. 2200, 2600. 3000
Frequency {MHz)
Site : O3CHOS-HY
Condition : HF-ANT-080410 VERTICAL
EUT ¢ VMICFT type: UL Vidual cove, LWsingle
1 come)
Power : 120%acit0H=
Madel : FRE32E813
Memo . 11g TE_CHO1:2412MHz=

Over Limit Readintenna Cahle Preamnp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark

HHz dBuV/m dB dBuV/m  dBu¥V dBE/m dB dB o deg

1066.00 52.93 -21.07 74.00 62,11 24.46
1066.00 32.32 -Z1.68 54.00 41.51 24.46
1600.,00 53,72 -20.28 74,00 58,98 J26.90
160000 51.24 -2.76 54.00 56.45 26.90
2390.00 66.05 -7.95 V4.00 66.98 30.26
2390.00 47,16 -6.84 54.00 48.10 30.26
2412.00 89,94 80.87 30,27
2412.00 101.09 102.02 30.27
2488.00 38.81 -15.19 54.00 39.66 30.30
2488.00 51.33 -22.67 74.00 5Z.18 30.30

Remark: #7 and #8 Fundamental Signal

82 36.46 100 360 Peak

.82 36.46 125 346 Average
A6 35.62 100 360 Pealk

48 35,59 100 168 hverame |
. 100 360 Peak

26 35.46 15 28 Average
2B 35,46 L5F 28 lbverage
26 35.46 100 360 Peak

360 35.51 157 28 Average
B8 358l 100 360 Peak

—_—
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=2 =g
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Site
Conditinn
EOT

Poraer
Model
Mema

Site
Condition
EOT

Poraer
Model
ema

Data: & File: D:\Projecti200602%T J1[632813WNLANPart 15CY11g\11g TX CHO1.EMI {12

o7 Level ((BuV/im) Date: 2006-05-07
FCCCLASS-B
-6uB
FCC CLASS-B (AVG)
8 T PRV W e SRR Py e e o

o 3000 3600, 4200, 4800, 5400, 6000
Frequency {MHz)
. D3CHO8-HY

: HF-ANT-080410 YERTICAL

: VM{CPU type TLVidual core, L¥Wisingle
. oore)

: 120Wacib0Hz

: FR 632813

: 11g TE_CHO12412MH=

Data: & File: D:\Projecti2006024%T NNI\6328 130 ANPart15Cv 1g\vi1g TX CHOL.EMI (12
o7 Lesel (dBuVim) Date: 2006-05-07
FCC|CLASS-B
-GiB
ot e P e P —petatn e o R LSS BARNG)
O e 6B
9 6000 6600, 7200. T800. 8400. 9000
Frequency {MHz)
: D3CHOS-HY

: HF-4NT-080410 YERTICAL

: VMICFU type ULVidual core, L¥Wisingle
1 eore]

: 120Wacis0H=

; FRE32813

. 11g TX_CHO1;2412MH=

Remark : Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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BEGAT

- Test Mode : Mode 5
* Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Projecti2006Q2%L J1%632813RVLANPart 15C111gv11g TX CHO6.EMI (20)
40 Lewvel ((BuV/im} Date: 2006-05-13
FCCCLASS B
] "
10 | 9 B -GilB
P (| T
a 30 84. 138. 192, 246, 300
Frequency {MHz)
Site . D3CHOE-HY
Condition : BI-LOG-2004-1122 HORIZONTAL
EOT : VM{CPU type ULVidual core, L¥¥single
. oore)
Porrer : 120¥ac/60H=
Model . FR 632813
Mema : 11g TE_CHOR2437TMH=
Ower Limit FREeadAntenna Cable Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark
MHz dBuV/n dB dBuV/m  dBu¥ dB/un dB dB ci deg
1 199,83 33.69 -9.81 43.50 49,92 9,93 Z.52 Z5.068 400 0 Peak
Z @ Z38.44 38.81 -7.19 46.00 34.08 10.87 2.79 28.93 400 0 Peak
3 28699 37,47 -8.53 46.00 0.66 1Z2.91 4.83 28.95 400 0 Peak
Data: 2 File: D:Projecti200602%T N1I\6328 13 ANPart 15Cv 1gV11g TX CHOG.EMI (20)
30 Lewvel (dBuv/im) Date: 2006-05-13
FCC CLASS-B
-iulB
10 . 2
g 300 440. 580, T20. 860, 1000
Frequency (MHz)
Site : 03CHOS-HY
Condition : EI-LOG-2004-1122 HORIZONTAL
EOT : VMICPT type:TLVidual core, LWisingle
1 oore)
Porarer 2 120Vaci0H=z
Model : FR. 8532813
Memo . 11g TX_CHO&:2437MHz
Over Limit Readintenna Cahble Preanp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuV/u dB dBu¥/m  dBu¥  dB/um dB dB o deg
1 356,90 37.37 -8.43 46,00 43.68 12.59 4.36 Z9.06 100 0 Peak
Z @ 708.40 42,72 -3.28 46.00 44,15 Z21.84  5.60 Z8.87 154 221 Peak
3 833.40 38.33 -7.67 46.00 40.534 Z21.23 5.39 29.03 100 0 Peak
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womonine. FCC TEST REPORT Report No. : FR632813-02-A
Data: 3 File: D:\Projecti2006Q2%L 116328 13%WLANPart 15C111g111g TX CHOG.EMI (20
- Lewvel (dBuVim) Date: 2006-05-07
8
FCC CLASS-B
1 ]
59 & / \m FCC CLASS-B!A\‘..I'Gr

T = PR B T

1000 1400. 1800. 2200. 2600. 3000
Frequency {(MHz)
Site . O3CHOB-HY
Condition : HF-ANT-080410 HORIZONTAL
EUT : WMICPU type:TLWidnal core, L¥single
: core)
Powrer  120VacialHz
Madel : FR 32815
Memo : 11g TE_CHO52437MH=

Over Limit Readdntenna Cahble Preanp int Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Pos Remark

WHz dBuV/m dB dBuV/m  dBu¥V  dB/m dB dB ci deg

1 1066 .00 50.15 -23.85 74.00 59.34 24.46 2.82 36.46 100 0 Peak
2 1066.00 31.43 -22.57 54.00 40.62 24.46 2.82 36.46 100 40 Average
3 160000 53.49 -20.51 74.00 38.7% 26.90 3.46 35.62 100 0 Peak
4 @ 160000 50,73 -3.27 34.00 355.94 Z6.90 3.48 35.38 100 322 Awverage
] 2334.00 52.40 -Z1.60 74.00 53.41 30.23 4.17 35.40 100 0 Peak
& 233400 41.39 -12.61 54.00 42.38 30.23 4.17 35.40 100 21 Average
7@ 2437.00 92.68 93.3% 30.28 4.29 35.47 100 21 Average
g @ 2437.00 103.42 104.33 30.27 4.29 35.47 100 0 Peak
9 2498 .00 38.99 -15.01 54.00 39.83 30.30 4.30 35.33 100 21 Average
10 2493.00 51.31 -22.69 74.00 5Z.15 30.30 4.3% 35.33 100 0 Peak

Remark: #7 and #8 Fundamental Signal

Data: 4 File: D:\Project'2006Q 241 J11%632313WLANPart 15C111g\11g TX CHO6.EMI {20
4 Level (dBuVim) Date: 2006-05-07

FCCICLASS-B
-GilB

FCC CLASS-B (AVG)

b = P s S e e e L B
9 3000 3600, 4200. 4800. 5400. 6000
Frequency (MHz)

Site - O3CHO8-HY

Condition ; HF-ANT-060410 HORIZONTAL

EUT : VMICFU type: UL Vidual core, LWisingle

: oo

Power : 120Wacib0H=

Model . FR 832813

Memo . 11g TE_CHO8;2437MHz
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woroniss. FCC TEST REPORT Report No. : FR632813-02-A

Data: 5 File: D:\Projecti2006Q2\T JI[\632813WNL ANPart 15Cv11g\11g TX CHOG.EMI (20
& Lewvel (dBuVim) Date: 2006-05-07
FCC CLASS-B
-tlB
MW«AM_&M%,
M oty E
19 GilB
2 6000 6600. 7200. 7800, 8400. 29000
Frequency {(MHz)
Site . O3CHO8-HY
Condition : HF-ANT-060410 HORIZONTAL
EUT : VMICPT type: UL Vidual core, LWsingle
: core)
Power : 120Vaci0H=
Model . FR. 832813
Memo . 11g TX_CHO5,2437MHz
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woroniss. FCC TEST REPORT Report No. : FR632813-02-A

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 File: D:\Projecti2006Q2%L J1'6328 13WVLANPart 15C111g11g TX CHOG.EMI {(20)
80 Level (dBuVim) Date: 2006-05-13
FCCCLASS-B
] =
s il 2 : 4 W
9 30 4. 138. 192, 246. 300
Frequency (MHz)
Site : O3CHOS-HY
Condition : BI-LOG-2004-1122 VERTICAL
EOT : VM{CFU type:TLVidual core, LWsingle
. oore)
Porwer : 120Fac/é0H=
Model . FR 632813
Memo : Llg TE_CHO®Z437TMH=
Over Limtt Readintenna Cable Preanp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBuV/n dB dBuV/m  dBuV  dBE/m dB dB cin deg
[1a 31.89 39.51 -0.49 40.00 49.10 18.07  0.97 28.63 100 360 0P |
Z @ 36.48 36.68 -3.32 40.00 48.00 16.17 1.16 Z8.685 100 (3
3 a g0.24 35.22 -4.78 40.00 56.08  6.57 1.22 28.63 400 0 Peak
4@ 132.58 38.40 -3.10 43.50 55.83 9.19 Z2.19 23.82 400 0 Peak
Data: 12 ~ File: D:\Project'200602%T )I]'63281 3% ANWart15CV1 1gV 1g TX CHOG.EMI (20}
80 Level {dBuVim) Date: 2006-05-13
FCC CLASS-B
-GlB
1 3
" 300 4440. 580. T20. 860. 1000
Frequency (MHz)
Site . D3CHDE-HY
Condition : BI-LOG-2004-1122 VERTICAL
EUT : VM[CPU type ULV dual core, LWisingle
: com)
Porrer : 120Vani60H=
Model . FR 632813
Memao : g T _CHO82437MH=
Over Limit Beadintenna Cable Preamp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBu¥/m dB dBu¥/m  dBuV  dB/n dB dB cit deg
1@ 2356.90 42,15 -3.83 46.00 48.26 18.39 4.36 29.06 100 0 Peak
Z @ g00.30 39.93 -6.23 46.00 45.93 17.94 4.65 28.77 100 0 Peak
i@ 799,80 40.90 -3.10 46.00 42.23 21.90 5.62 28.87 100 0 Peak
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sorronine. FCC TEST REPORT Report No. : FR632813-02-A
Data: 13 File: D:\Project2006Q2VL J11%632813WLANPart 15C\11gV111g TX CHOG.EMI (20
1?Level {dBuVim) Date: 2006-05-07
a
FCCICLASS-B
il a8
59 o / Ln FCC CLASS-B (AVG)
bt N NI e Ty
ot § |
" 1000 1400. 1800. 2200. 2600. 3000
Frequency {MHz)
Site . 03CHDE-HY
Condition : HF-ANT-060410 VERTICAL
EUT : VMCPU type ULV dual core, LWisingle
: com)
Powrer : 120Vacié0Hz=
Moadel . FR 632813
Mema : g T _CHO82437MH=
Over Limit Beadintenna Cable Preamnp Ant Tahble
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥im dB dBuVim dBuV dE/m dB dB cil deg
1 1066.00 53.04 -20.96 74.00 6Z.23 24.46 2.82 36.46 100 360 Peak
2 106600 32.72 -21.28 54.00 41.91 24.46  Z2.82 36.46 170 173 Average
3 1600.00 54,63 -19.37 74.00 59.80 26.90 3.46 35.62 100 360 Peak
4@ 1600.00 50.9% -3.02 54.00 56.19 26.90 3.48 35.59 131 188 Average
a 2358.00 38.80 -12.20 54.00 39.78 30.24 4.20 35.42 147 17 bverage
6 2358.00 51.70 -2Z2.30 74.00 5Z2.68 30.24 4.20 35.42 100 360 Peak
7@ 2437.00 89 .34 90.74 30.28  4.29 35.47 147 17 Average
i@ 2437 .00 100 .39 101.30 30.27 4.29 35.47 100 360 Peak
9 2488 .00 50.67 -23.33 74.00 31.23 30.30 4.36 35.501 100 360 Peak
10 2488.00 38.95 -15.05 54.00 39.80 30.30 4.36 35.51 147 17 hverage
Remark: #7 and #8 Fundamental Signal
Data: 14 File: D:\Projecti2006Q24T 116328 13W_ANPart 15C11g411g TX CHOB.EMI (20
g Level (dBuVim) Date: 2006-05-07
FCC CLASS-B

-GilB

FCC CLASS-B (AVG)
N GalE |

3000 3600, 4200, 4800. 5400. 6000
Frequency {MHz)

Site : D3CHO8-HY

Condition : HF-ANT-060410 VERTICAL

EUT : VMICFU type ULVidual core, LWisingle

1 come)

Power  120%acit0H=

Model  : FRE32813

Memo  : llg TE_CHOS:2437MHz
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